
SPARE PART INSTRUCTION

Spare Part Catalogue

1.11
CHAPTER

1 of 4 Version 1.0.0/2022

DESCRIPTION

Drive wheels and mudguard



ITEM NO DESCRIPTION a b

5000170 Drive wheel 12" air, black wheel 12" air 
(1x) M8x20 (4x)

5000171 Drive wheel 12" solid, black wheel 12" 
solid (1x) M8x20 (4x)

5000172 Drive wheel 12" air, grey wheel 12" air 
(1x) M8x20 (4x)

5000173 Drive wheel 12" solid, grey wheel 12" 
solid (1x) M8x20 (4x)

5000174 Drive wheel 14" air, black wheel 14" air 
(1x) M8x20 (4x)

5000175 Drive wheel 14" solid, black wheel 14" 
solid (1x) M8x20 (4x)

5000176 Drive wheel 14" air, grey wheel 14" air 
(1x) M8x20 (4x)

5000177 Drive wheel 14" solid, grey wheel 14" 
solid (1x) M8x20 (4x)

SPARE PART INSTRUCTION

Spare Part Catalogue

1.11
CHAPTER

2/4 Version 1.0.0/2022

DESCRIPTION

Drive wheels and mudguard



1

2

3

6

SPARE PART INSTRUCTION

Spare Part Catalogue

1.11
CHAPTER

3/4 Version 1.0.0/2022

DESCRIPTION

Drive wheels and mudguard



4

18Nm

a b

6

5

SPARE PART INSTRUCTION

Spare Part Catalogue

1.11
CHAPTER

4 of 4 Version 1.0.0/2022

DESCRIPTION

Drive wheels and mudguard
M8 =
M6 =
M5 =
M4 =

18Nm
10Nm
6Nm
4Nm


	Sheet 1
	Drawing View1

	Sheet 2
	Drawing View15

	Sheet 3
	Drawing View13
	Drawing View14
	Drawing View16

	Sheet 4
	Drawing View11
	Drawing View12


